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JAN-24-2806 16:37 From: PE2SE4427 To:+888 6 2542337 P.1

_SGS

Test Report

MINCHALI METAL {NDUSTRY CO., LTD. Report No. : CE/2005/80192
11, PE1 YUAN ROAD, CHUNG LI CITY, TAIWAN, R. O. C. Date - 2005/ 08/ 09
Page :lof4

The following merchandise was (were) snbmitted nnd identified by tho client as :

Type of Produict T BFEE
Stvle/ltem No : C5210(PBS)
Manufactun=r/Vegdor :  MINCHALI METAL INDUSTRY CO., LTD.
Country of Ongin :  TAIWAN
Sample Beoeived : 200570801
TesnpeDate :  2005/08/01 TO 2005708/ 09
3t 3+ 3 1 P T AT S SsEsssZIcYaNaIEEEIZT =SSR p-+ -+ L1 -5 F 3 1.1 1 1 | -
Test Result : - Please sce the next page -
for and on behalf of
SGS TAIWAN LTD.

Tha cortent of imie POF e @ » asccordsnce waih the ofiginal ssuod reports lor feference only Tiva Test Kopart cannel ba rapreduced. excapl in full
withoul pror wrillen permicson of tne Compony

G IAWAN UwTED  [HD 398 1 WU Xung Rosd WUKU indusinel 2ens Telpal sounty, Telah

WEUS J) T20600I0 (867} 22989287 www myt cumiw
I




JAN-24-2B86 16:37 From:

Test Report

MINCHALI METAL INDUSTRY CO., LTD. Report No. - CE/2005/80192

11, PE] YUAN ROAD, CHUNG LI CITY, TAIWAN, R. ©. C. Date : 2005/08/09
Page :20f4

ee2524427

To:+B886 6 2542337

Pie

Teat Beault
PART NMAME NO | : COPPER COLORED METAL SHEET (PLEASE REFER TO THE
- PHOTO ATTACHELD)
Recult
Tost Itow (8): Uait Mothod mMDL Tol Spec

Menobromdbiphenyl % 0 0005 ND -
Dribromobrpheayl % 0.0005 ND. -
Tnbramobiphenyl % 0.0005 N.D. -
Tetrabramobipheny! % [With reforence w 0.0005 ND. -
Pentobromoebiphenyl % |" SEPM‘E"OC ox i 0.0005 N.D. -
Hexabromobiphoay] % uf:ﬁsgja“;fc}' e o [oo008 [ WD :
'Hep tabromobiphenyl % __JLC/MS or GO/ MS. 0 0005 ND. .
Octabromaobiphenyl % |prohibited by 2002/95/EC 0.0005 N.D. -
Noaabromobipheny! % |(RoHS], 33/264/EEC, end | 0 D005 ND. -
Decabromobiphenyl % |76/769/EEQ) 0.0005 ND. =
Total % - ND -

BBs|Polykramionted

ipbenyls)/Sum of above
Monobromobiphenyl ether % 0.0005 N.D. -
Thbromobphenyl ether % 0 0005 ND -
Tribromobiphenyl sther Yo 0.0005 ND. .
Tetrabramobiphenyl ether % _lost sefcrance w 0.0005 ND -
immb:muhiphmyl ether % EPA3S40C nr 0.0005 ND. -
Hexabromobiphenyl ether % |USEPA3SS0C. Analynis wan 0 0003 ND
Hepabromobiphenyl cther 5% [performed by HPLC/DAD, | 00005 ND -

+ [Bciebromobipheny] etber % JLC/MS or GC/MS. D 0005 NO__ | - |

Nonabrom ah?phmyl other % LESET ":g ;ﬁﬁ%ﬁgiﬂc 0 0005 WD -
Decabromobipheny! ether % 176/769/ EEC) 0 0005 ND. -
Totul % - N.D. -
P BBEe (PEDEs)[Folybromin

ted biphonyl ethera)/Sum

f above

The corfent of (hie POF fie & 1 eoosrdanos wih ing onginel wrusd mpont fod referanta only Thie Test Ropor cannel be reproduced. axcupl @ il
wihout pror wittlan parmine e of 1he Company

WO 11 Wu Kung Pied, Woly indugdsel Jonas Taipe munly T aiwan
0% 23STDBIT H{IOH g TERNUUT v ¢ GO

LLSTAWAN LM TED




JAN-24-2886 16:37 Fraom:

PERSBA4ET To:+886 6 2542337 P.3
Test Report
MINCHALI METAL INDUSTRY CO.,LTD. Report No. : CE/2005/80192
11, PEI YUAN ROAD, CHUNG LI CITY, TATWAN, R. O. C. Date : 2005 /08709
Fege :30f4
Rocult
Test Itaca [8): Unit Method MDL ol Spoc,
(Chromuur VI (Cs+0) ppm [UV-VIS efter reference to 2 N.D. -
(US EPA 3060A.
|Cadmuum (Cd) ppm  [ICP-AES after referencs w0 2 N.D. -
EN 1122, mothod B:2001
or other acid chgestnon.
Mercury (He ppm |ICP-ALS after reference w 2 N.D. -
US EPA 3052 or other acud
digesston
Lead (¥b) ppm |ICP-ACLS after reference to 2 24.1 -
. [us EPA 30508 or other
acid digestion.
BASS
Reouit
Toat [tom {[s): Unit Method MDL To.l Spoc.
EN 71 PART 3 Heevy metal An per EN 71 PART 3 -
content 1994 (Al : 2000) (EN71 &
[BS 5665 are wentical)
Saluble Lead (Ph) ppm |ICP-ALS s <50 90
[Soluble Antanony (Sb) ppm [ICP-AEY S <50 60
Saluble Aroame (As) ppm [ICP-AES 2.5 <235 25 »
Soluhle Barium (Ba) ppm [ICP-ALS 10 <100 1000
S aluble Cadmu (Cd) ppan [ICP-AES S <30 75
Soluble Chiremium (Cr) ppm JICP-ALS 5 < 5.0 60
Saluble Mercury (Hg ppm  |ICP-ALES L] < 5.0 &0
Saluble Selenium (Se) ppm |ICP-AES 5 =50 500

NOTE: (L)ND = Notdetected (<MDL)

[2) ppra = mg/ kg

(3) MDL = Method Detection Lirut
(4) " - ¥ = No Regulation

The cortent of ih:e BDF fia i i acoordance wih the onginsl ksusd rmports for ralerance only This Tesl Reperi cormol he reproducnd, excopl n full

wihoul prior wrillen permiggsr of the Company

365 Tagwars L TS

MO V1 W Kung Fosd Wuku indumnel Zond Talow aounby T ahesn

KuoL 1) 705108 HUBA-2; 2H-0217 www g6 oMt
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Test Report

MINCHALI METAL INDUSTRY CO., LTD. Report No, : CE/2005/80192
11, PEI YUAN ROAD, CHUNG L1 CITY, TAIWAN, R. C. C. Date 1 2005/08/09
Page .4 ofd

Tha cortand of ihig BDF fa u in eccordence wih the onginel saued teporls for relaronce any This Tesl Repud cannul be reproducad, sxcapt n Tull

wiho pries willen permistion of iha Company

SOR TAIWAN L TER [ WO 138-1 Wy xung Roeg Wuky Indutifisl Zon. Talpts cousty, Telean
D067 2205:0030 100N-2) 1?!\33'.'7 whrw &g% oM




Test Report

TAIWAN TANAKA KIKINZOKU KOGYO CO.,LTD. Report No. : CE/2004/63221
N0O.37 KUANG FU N. ROAD, FU-KOU, HSIN CHU  Date : 2004/07/02
HSIEN, TAIWAN R.O.C. Page :1of2

The following merchandise was (were) submitted and identified by the client as :

Type of Product : CONTACT

Stvle/Item No :  (1)SIE-14B (2)SIE-18B (3)SIE-21D (4)SIE-29B (5)Cu
Buver/Order No : TANAKA

Sample Received : 2004/06/25

Testing Date : 2004/06/25 TO 2004/07/02

Test Result : - Please see the next page -

for and on behaif of
SGS TAIWAN LTD.

The contant of tnis PDFE file s in accordance with the ariginal issuad repcnts for reference only. Thiz Tes! Repont cannot be reproduced, except in full,

without prior written permigsion of the Company

N, 156-1 Wu Kung Road, Wuku Indusinal Zong Teipel county, Tawan
R BAS-2) 22503039 A85-2) 2288-3237 www 505 com iw
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Test Report

TAIWAN TANAKA KIKINZOKU KOGYO CO,,LTD. Report No. : CE/2004/63221

NO.37 KUANG FU N. ROAD, FU-KOU, HSIN CHU Date : 2004 /07 /02

Test Result

PART NAME NO.1 SILVER COLORED METAL(SIE-14B)

PART NAME NO.2 SILVER COLORED METAL(SIE-18B)

PART NAME NO.3 SILVER COLORED METAL(SIE-21D)

PART NAME NO.4 SILVER COLORED METAL(SIE-29B)

PART NAME NO.5 COPPER COLORED METAL(Cu)

Result
Test Item (s): Unit Method MDL | No.l No.2 No.3 No.4 No.5

Chromium VI (Cr+6) ppm |As per US EPA 7196A 2 N.D. N.D. N.D. N.D, N.D.
and US EPA 3060A.

Cadmium (Cd) ppm |[ICP-AES after as per EN |2 N.D. N.D. N.D. N.D. N.D.
1122, method B:2001 or
other acid digestion.

Mercury (Hg) ppm |ICP-AES after as per US |2 N.D. N.D. N.D. N.D. N.D.
EPA 3052 or other acid
digestion.

Lead (Pb) ppm |ICP-AES after as per US |2 10.7 12.4 13.7 11.7 N.D.
EPA 3050B or other acid
digestion.

NOTE: (1) N.D. = Not detected (<MDL)
(2) ppm = mg/kg
(3) MDL = Method Detection Limit

The content of this PDF file is in ascordance with the onginal issued reports for referance only. This Test Report cannot be reproduced, except in full,
without prior written permission of the Company

NO. 1361 Wu Kung Foad, Wuky Industrial Zome, Taipat courty, Tamwan
HENE-2) Z2963035 18858 D) 22983237 wwiv 895 Comiw
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Chemical Laboratory - Kao..SGS Taiwan Ltd.

TEST REPORT

REPORT NO.KE/2005/80079
DATE: 2005/8/8
PAGE: 1 OF 2

THE FOLLOWING MERCHANDISE WAS(WERE) SUBMITTED AND IDENTIFIED BY THE CLIENT AS :

CLIENT : MITSUBISHI ENGINEERING-PLASTIC CORP..
PRODUCT DESCRIPTION : ACETAL COPOLYMER(POM RESIN).

: (AS ATTACHED SAMPLE CARD).
STYLE/NTEM NO. : IUPITAL POM-F1001 - F2003 - F3003.
TESTING DATE : 2005/08/02 TO 2005/8/8 .
SAMPLE RECEIVED : 2005/08/02.

WE HAVE TESTED THE SAMPLE(S) SUBMITTED AS REQUESTED AND THE FOLLOWING RESULTS WERE
OBTAINED.

TEST ITEM(S) UNIT METHOD B;TT RESULT
o [ e |
CRRONMIUMIVE Gl AS\T:;“-;:(EI?RBEYA#;EES? Ssgés:gg:m 2 RS,
B P T PR
o [ |

Kueilan Chen / Asst. Supervisor
Signed for and on behalf of
SGS Taiwan Limited

The Content of this PDF file is in accordance with the original issued reports for referencee only. This Test Report cannot be
reproduced except in full without prior written permissicn of the Company.

No. 208, Chung Hwa 2™ Road, San Ming District. Keohsiung, Talwan
t (886-7) 323-0920 f (BBE-7) 315-7484 WWW.SGS.COM. W

Menther of the SGE Graup (Suckete Cenarale de Survisllines)
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Chemical Laboratory - Kao., SGS Taiwan Ltd.

TEST REPORT

REPORT NO.KE/2005/80079
DATE: 2005/8/8

PAGE: 2 OF 2
DET.

TEST ITEM(S) UNIT METHOD fe RESULT
PBBs B B B B
(Polybrominated biphenyls)
BROMOBIPHENYL % 0.0005 n.d.
DIBROMOBIPHENYL % 0.0005 n.d.
TRIBROMOBIPHENYL % | WTH REFER%’;CEﬂ?s ;JOSCEPM‘MOC OR0.0005 n.d.
TETRABROMOBIPHENYL % 0.0005 n.d.
PENTABROMOBIPHENYL % A e || oooos nd.
HEXABROMOBIPHENYL % HPLC/DAD, LC/ R GC/ 0.0005 nd.
HEPTABROMOBIPHENYL % | (PROHIBITED BY 2002/95/EC (ROHS). 75005 nd.
OCTABROMOBIPHENYL % 83/264/EEC, AND 76/769/EEC) 0.0005 nd.
NONABROMOBIPHENYL % 0.0005 nd.
DECABROMOBIPHENYL % 0.0005 nd.
PBDEs B B B
(Polybrominated biphenyl ethers)
MONOBROMOBIPHENYL ETHER | % 0.0005 nd.
DIBROMOBIPHENYL ETHER % 0.0005 nd.
TRIBROMOBIPHENYL ETHER 7% | WITH REFERENCE TO USEPA3540C OR[™ 75005 nd.
TETRABROMOBIPHENYL ETHER | % USEPA3550C 0.0005 nd.
PENTABROMOBIPHENYL ETHER | % ANALYSIS WAS PERFORMED BY 0.0005 n.d.
HEXABROMOBIPHENYL ETHER | % HPLC/DAD, LC/MS OR GC/MS 1790005 n.d.
HEPTABROMOBIPHENYL ETHER| % (PROHIBITED BY 2002/95/EC (ROHS), | 0.0005 nd.
OCTABROMOBIPHENYL ETHER % 83/264/EEC, AND 76/769/EEC) 0.0005 n.d.
NONABROMOBIPHENYL ETHER | % 0.0005 nd.
DECABROMOBIPHENYL ETHER % 0.0005 nd.
NOTE : n.d. = not detected.

<END>

The Content of this PDF file is in accordance with the original issued reports far referencce only. This Test Report cannot be
reproduced. except in full, without prior written permission of the Company.

Ng. 208, Chung Hwa 2" Road, San Ming District, Kaohsiung, Taiwan
t (886-7) 323-0820 f (BBS-7) 315-7484 WWW.Sgs.com.tw

Member of fhie SGS Croup (Socite Genernle de Surseillinee)
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Test Report

CHANG CHUN PLASTICS CO., LTD. Report No, : CE/2005/33371
7TH FL., 301 SONG KIANG ROAD, TAIPEI, TAIWAN, Date : 2005/03/23

R. O. C. Page s Lliof 3

The following merchandise was (were) submitted and identified by the client as :

Type of Product : POLYBUTYLENE TEREPHTHALATE

Stvle/Item No PBT(2000, 2000T, 2100, 4108, 4115, 4115F,
4120, 4130, 4130F, 4140, 4815, 4820, 4830,
4840, 4815G, 48300G)

Sample Received : 2005/03/16

Testing Date 2005/03/16 TO 2005/03/23

L

Test Result : - Please see the next page -

~

for and on behalf of
SGES TAIWAN LTD.

The content of this PDF file is in accordance with the original issuad reports for raference only. This Test Report cannot be repreduced, except in full,
without prior written permission of the Company

MOE 1381, W Kung Road, Wuku Industnial Zone, Teiper county, Tawen
5 BEG-2) 22953930 1{896-2) 2203-2037  www £03 com tw

i
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Test Report

CHANG CHUN PLASTICS CO., LTD. Report No. : CE/2005/33371
7TH FL., 301 SONG KIANG ROAD, TAIPEI, TAIWAN, Date : 2005/03/23

R. 0. C Page :20f 3

Test Result

PART NAME NO.1 : MULTICOLORED PLASTIC PELLETS (PLEASE
REFER TO THE PHOTO ATTACHED)

Result

s Meth
Test Item (s) Unit ethod MDL No1

Chromium VI (Cr+6) ppm |As per US EPA 7196A and 2 N.D.
US EPA 3060A.

Cadmium (Cd) ppm [ICP-AES after as per EN 2 N.D.
1122, method B:2001 or
other acid digestion.
Mercury (Hg) ppm |ICP-AES after as per US 2 N.D.
EPA 3052 or other acid
digestion.

Lead (Ph) ppm |ICP-AES after as per US 2 12.0
EPA 30508 or other acid
digestion.

Result
No.1
PBBs(Polybrominated %  |With reference to 0.0005 N.D.
biphenyls)(CAS NO:059536- USEPA3540C or
65-1) USEPA3550C. Analysis was
performed by HPLC/DAD,
LC/MS or GC/MS,
(prohibited by 2002 /95/EC
(RoHS), 82/264 /EEC, and
T6/T69/EEC)
PBBEs(PBDEs|{Polvbrominat %  |With reference to 0.0005 N.D.
ed biphenvl ethers) USEPA3540C or
USEPA3550C. Analvsis was
performed by HPLC /DAD,
LC/MS or GC/MS.
(prohibited by 2002 /95/EC
(RoHS), 83/264/EEC, and
76/769/EEC)

Test Item (s): Unit Method MDL

NOTE: (1) N.D. = Not detected (<MDL)
(2) ppm = mg/kg
{(3) MDL = Method Detection Limit

The content of this PDF file is \n accordance with the original issued repcrs for referenca only. This Test Report cannot be reproduced, except in full,
withaut prior written parmission of the Company

NO 1381 WU Kung Road, Wuku Industrias Zone. Tapan county Tawan
4885 21 20503040 ((388.2) 2200-3237  wWwiW £35 oM tw




Test Report

CHANG CHUN PLASTICS CO., LTD. Report No. : CE/2005/33371
7TH FL., 301 SONG KIANG ROAD, TAIPEL TAIWAN, Date : 2005/03/23
R. 0. C. Page :30of 3

TL I.IJ l_II1 all

The content of this PDF file i in ascordance with the original issued r2ports for sference only. This Test Report cannot be reproduced. except in full
withaut prior written permissian of the Company

NO 1381 Wu Kung Road, Wuky Industnial Zone, Taipel county. Taiwan,
WBRES-7) 22953030 {{BEE-2) 22800237  Wwiv SIS COM W,
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ToTAEPE e EXTE |
SHS SGS Tasgng K?reg Co., Ltd.
FI002-2, Fuwaspa-r, Ongan-s, Uljegun, Misan, Korea 598-8R0

Tel - 042)23c-6808~10, Fax; DEFZM-ET7D, Intve et Itprifvwws. sgelab oo ke

Test Report  no. Fesos1AFCTS041398 Date * Apri 18, 2005 Page 1 of 2

KISWIRE LTD
1885, Janghung deng. Narm-ku, Pohang-cly,
iKyungbuk, Kocea

The felowing marghand §¢ WES Jubmitted and dentifled by the cier! as

Tyoe of Product : Planu Wire S&

SGS File No. | P-482005.03181

Buyer : FEI HANG BRASS WIRE

Sgmple Recaverg Data 2 Aps. 11, 2005

Test Porforming Dete ! Apr, 12,2008

Tes! Perlormed SGS Tasing Kores lested the sample which was asieclad by appleant

wilh follpwing result

Test Resulls : Far further datalls, plaser refer la foliowing page.

SGS Tesling Korsa Co, LId.

<z o

SBP/mss Thomps Hwsng ' Lal. Managsr

00 Tes: Bamppom of el By 108 COmapasy valfIn i i Sirporad 4 uadivinlh 4 Sebwbem grmied pecilral Aifosse v dnwii i e Tememsiona o0 LatnYuy, e dompifeaten ard
ortemane] v ekl vein Tl wiisly sl ik U e oo refer anhy b (e d gl ) Y wetB) SIBERSEE il YR e Wep ot CWOR e el
- BN el

e T TR L N R PR e




Binni
N340 2013 08:12 Fa) et TRRIEE TC  B@ASEB67E5LTIIIAY F.ad
3@S Testing Korea Co., Ltd.
#1002-2, Wywasan-ri, Onganas, Uhp-gun, Wlsan, Korsz GBI-RI0
Tel : 0B2)I39-68308~10, Far: O82)234.691], IrserileDhltp: fiwww.sgsian oo b
Test Report  no. FsupsornLF-Crs0atase ale : Aprl 18, 2008 Page 20! 2
Hapyy Mplal Teg)
[Citems o Unt ] TusiMethed 1 ML | Resuits |
| Cadmwm (Co) | mekg | USEPANCAZ iCPAES | 2 v o
Lesd (Fb) L molkg | USEPASCSZ, ICP-AES 10 nd
Mercury iHg) n g USEPAT0SE, ICP-AES 2 n.d I
Hexavalen! Chromwm iGr V1) mekg | USEPAINSOA, Uv.Vis 1 n. o |
Elame Retardonte
E e Unit | TewtMethod | MDL | Resuts |
PolyLramingted Bishenys (PEBs) < Lo - e ]
. _Bromobiphens _ _ mghkg s [ N
Dioromobigheayl _mghg .5 _|  nd .
L Tribramobaheny! mg/kg | With alsmraa o ‘[__ 5 n.d,
Tetrgbcomahiphenyl TPAG| USEPAIMCC o USEPA | 5 | md |
Pm‘im?now L mgfhﬂ 5 Ja508. L._E._%, nd
Hexsbromougmeny mgreg | Aralnsie 'é'a{;’s""r”"” g nod.
Heptabromobioneryi mg'kg | 5 |  ne
Octabtomabiphenyl B englkg | 5 nd _‘_(
Devebromoniphenyl mghy & L. .84
— Polybromingled Jipherni Ethers (PBORS) : - | - 1
Bramadipheny] ether 1Mgkp 5 .hd
|__Dibcomodhaheny! ether — { Mgk 5 | nd
Trbromedighenyl ethe: mg/kg s n d
Teirsiromodiphgny! nther mg/kg _ With saferancs 1o | 8 | _ nd g
__ Pantwdomodnneny ether /ey ”*"5“":’3;:35‘" useEPs | o A.d.
| Mexsbiomooiphenyiuther ImGRG 1 anuies was performed by |5 ne _ |
| _ Heptabtamodipheny] ather . ragkg GOIMS, & n d.
Cotmbmnodipieny ather ) maikg 5 4 o4
Nenspromosipheay! sther — rag/g 5 _nd
’- Decabromodiphany! ether L mghg . . | s n.d._ |
ol {(Hin d = Neldelscred
{2} MOL » Maelhod Delecton Lmd
sEAlsvaalnde b i wvanwunad i ebpk by a4 ePw Bib e rRdpnedpwyyivde aihd :ﬂﬂ Bridarasay e eavh bovid iSTprTe Bit it -n‘nwanu.u--l-'--r

Tihio Fexl Remo 13 beiath oy (e Ciontlcamy Bubgoes ® 11a Comiural Colidirivey o Sarywe SIS 05iad? Abmilifins & ey T AU |10 et 7 |ilehty, midTing lacuig Ml
puasdlynavad . GubAed B, Vim e pehe wismnn = (i e capot lalar Sealy 40 the 5] lavie  wilery @fsrees Slsd Th- Tt Mot yt by repredion e,
el N SoH, wati vt it woreen pu wiedes o Ty Crymtpley



TEE LEE TN Fax NO. @6 2258282 28/12/05 11:52 P. 201
R T A S S e = .
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& Wha. JP/2005/080259
Eiff :2005808 H238
‘ PAGE:1 OF 2
WE I TS AR Bt
i T IE R B FAEE-FrA 11— HIr4si—
wA—¥—h, | z
MEWM ! :08/08/2005 TO 0B/ 13/2005
ToJNREE | 108/06/2008
Rﬂ"ﬂl - E‘ ‘| k1
|
WRMEE rREpdyrhiolERBLhLET.
% A ) ek a - L
CaDMIUM oo mEay EPAJONIA ICP~AES 1
CHROMIUM | pom adav EPACSTA ICP-AES 2
CHROMIUM Vi | tom mEeY EPAIOE0A UV-vIG 2
MERCURY i ppm ey EPA3GS1A ICP~AES 2
+ LEAD | pem T EPAI0EIA IOP~AES L
PBHa(P ecybramipated biphanyls) — — —_— — —
romabiphenmyl l ppm Wiy Teahiat Extrestion, qC/ME 5
Dibrurmeblphsnyt pEm TR Sexhivt Extractisn, GEMS 5
Trbremsbbhenyl ppm e g Soxhiet Bxtraction, ac/ms ]
Twmblurﬂ o ey Sexilet Exiravtion, GC/MS 5
Partabramabiphom pem "Lsg Soxhlet Exbraction, GC/M8 s
Huxeyromeipheiyt Bpm mieT Senhiet Extrustion, ac/ms s
Mugtabromesiphuny pPm [ hE'ad Snuhlee Extarnotion. Go/MS 5
Cctabremsinhsnyd Bpm iy Soxhler Esiraclion ac/Ms a
MNansbromobiphenyl ppm mhuY Soxhlet Extraxtion, ac/ms 5
Decabramobighurmyl spm fitT  Sexhlet Exiaction, GO/MB 5
|
i
|
| 516511
This Tesi Repon Is hmdl by tha Crmaany Kublst 1o A3 Gorers! Condiflone of Bervice p 4 weatloal A Ipn Ia drwwn 1o (ne Rmatetione of Ly,
indemmnilieation, mnd Jurl “:' asunn efned herein Thve faguhs sRown In his Lea repor) rofuf BRiY In e samole(e) lasled unists cingraise slnind,
This Tast Repon aahnol DY feproduced , Faeeplin B withayl prior waitea peemi of the Comi

BRSO S DEERITENL, M HR ATy LA N S ~grmamtii gL e ifENT ¥ XM LC oS WM OR S < A it - WE WML
HMH ORI THRRT S o S ORERSD R RESh AR, P et e ulin, LAY FI RN LThRORRIIET R wEd.
L, COMEENBBUIZ L EoRpN fRadBImLT. Wit bvn £ I 2 SEMMIT LI aiinE R CET.

s 5 i Faul L oot Broneh | YBP Evat Tower 12F, 134 Godo-cha Hodogsya-ku Yukohama 240-000%, Japan
ahean Terlin Sonwe | 1+81001 45330 1100 1 <A1{D) 45 220 1108 Wi SgSyIolh €04 [ www age.com




CONTINUE FROM FREUIOUS PRGE 201

' oha s B ths s My E daidime e

BERS '
Ef H=Whs JP/2005/08025D

| g4t ;2005806 R238
' PAGE:2 OP2

WEAN [ W WA WY WA D H
PBDEs{Polybraminatad dphenyl — — N Y ==
sthete) :
Monobramedphanyl wthar e - T8 2 Juuhlet Extraation. GC/MS 5
Dibremodiphomd jther pom ey Hounlet Extraction. GC/M3 5
Tribragrodivhenyl pthor spm mEy Souhlet Extraction, GC/MS d
T-vrhramndiphtlp‘l athar ppm ser Buxhint Exprastion, GO/MS ]
Pantalbromodiphsnyl wther ppm MEET - Scdiet Extraation, GE/MS 5
Hexmbromodipheard athar ppm -1 R sy Buyhist Extraction. GO/MS 5
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CHANG CHUN PLASTICS CO., LTD. Report No. : CE/2005/62329
NO. 8, CHUNG HWA ROAD, HSINCHU INDUSTRIAL Date : 2005/06/17
DISTRICT, T;&IW.&N Page + 1 Of 4

The following merchandise was (were) submitted and identified by the client as :

Type of Product PMC (PHENOLIC MOLDING COMPOUND)

Style /Item No . T385J/ T373J/ T357/ T308J/ T385JFA/ T365FA/ T39/
T33/ T614/ T375J/ T376J/ T310/ T355J/ T391C/
T399J/ T399C/ T200NA/ T220NA

2005/06/10

e

Sample Received

Testing Date : 2005/06/10 TO 2005/06/17
Test Result : - Please see the next page -

and on behalf of
SGS TAIWAN LTD.

The-content of this POE file is in accordance with the onginal issued raports for reference only. This Test Report cannot be reproduced, except in full,
without prior written permission of the Company

NG 13841, Wu Kung Road, Wuku Industnal Zone. Teiper county. Tanwan
1B8G.2) 22903630 1{3A5-2) 2296-3237 www £35 cam iw
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Test Report

CHANG CHUN PLASTICS CO., LTD. Report No. : CE/2005/62329
NO. 8, CHUNG HWA ROAD, HSINCHU INDUSTRIAL Date : 2005/06/17
DISTRICT, TAIWAN el .5 of 4

Test Result

PART NAME NO.1

BLACK PLASTIC PELLET (PLEASE REFER TO THE

PHOTO ATTACHED)

PBBEs(PBDEs)(Polybromin
ated biphenyl ethers)/Sum
of above

Result
Test Item (s): Unit Method MDL

No.1
Monobromobiphenyl Y% 0.0005 N.D.
Dibromobiphenyl e 0.0005 N.D.
Tribromobiphenyl Yo 0.0005 N.D.
Tetrabromobiphenyl % |With reference to 0.0005 N.D.
Pentabromobiphenyl % |USEPA3ISA0C or ) 0.0005 N.D.
Hexabromobiphenyl % g:r?oﬁe?gf h‘;ﬁ*‘é’;gi?s 0.0005 N.D.
Heptabromobiphenyl Yo LC/MS or GC/MS. 0.0005 N.D.
Octabromobipheny! %  |(prohibited by 2002 /95/EC| 0.0005 N.D.
Nonabromobiphenyl % |(RoHS), 63/264/EEC, and 0.0005 N.D.
Decabromobiphenyl % |76/769/EEC) 0.0005 N.D.
Total % - N.D.
PBBs(Polybrominated
biphenyls)/Sum of above
Monobromobiphanyl ether % 0.0005 N.D.
Dibromobiphenvl ether Yo 0.0005 N.D.
Tribromobiphenyl ether Y% 0.0005 N.D.
Tetrabromobiphenvl ether %  |with reference to 0.0005 N.D.
Pentabremobipheny! ether %  |USEPA2540C or 0.0005 N.D.
Hexabromobiphenvl ether Y%  |USEPA3550C. Analysis was| 0.0005 N.D.
Heptabromobiphenyl ether % |performed by HPLC/DAD, 0.0005 N.D.
Octabromobiphenyl ether % LC;M‘S‘OT GC.{MS' u 0.0005 N.D.
Nonabromobiphenyl ether % :{;‘:’ggi”;g Eﬁj?gé?i Edc 0.0005 N.D.
Decabromobiphenyi ether Ve 76/769/EEC) 0.0005 N.D.
Total %o - N.D.

The content of this POF file is in accordance with the orginal jssued reparts for reference only. This Test Report cannot be reproduced. except in full,

withoust prior written permission of the Company

NG 1381 Wu Kung Road; WuKe Industnal Zocs, Tepe: county, Tawan
1{836.2 22963930 {{206-2) 2298-3237  www g8 com tw




CHANG CHUN PLASTICS CO., LTD. Report No. : CE/2005/62329

NO. 8 CHUNG HWA ROAD, HSINCHU INDUSTRIAL Date : 2005/06/17
Result
Test Item (s): Unit Method MDL -
No.1
Chromium VI (Cr+6) ppm |UV-VIS after reference to 2 N.D.
US EPA 3060A.
Cadmium (Cd) ppm |ICP-AES after reference to 2 N.D.

EN 1122, method B:2001
or other acid digestion.

Mercury (Hg} ppm |[ICP-AES after reference to 2 N.D.
US EPA 3052 or other acid
digestion.

Lead (Pb) ppm |ICP-AES after reference to 2 N.D.

US EPA 3050B or other
acid digestion,

1]

NOTE: (1) N.D. = Not detected (<MDL)

(2) ppm = mg/kg
(3) MDL = Method Detection Lirnit
(4) " - " = No Regulation

The content af this BDF file is in accordance with the original issued racons for reference only. This Test Report cannot ba repreduced, except in full,
without prior written permission of the Company

D 1368-1. Wu Kung Road, WuKu Industrial Zore, Taipsi county Taswan
4 B8A6.2) 299630530 1{G86-2) 2255-3237  www 535 Com tw




Test Report

CHANG CHUN PLASTICS CO., LTD. Report No. : CE/2005/62329
NO. 8, CHUNG HWA ROAD, HSINCHU INDUSTRIAL Date : 2005/06/17

The content of this POF file s n accordance with the original issued repcrs for reference only This Test Report cannot be reproduced, sxcept in full,
without prior written permission of the Company

MO 1381 Wi Kung Peao, Wuku Industnal Zone. Taipal courty, Tawan -
WBA5.2) 20063030 f{B86-2) 2209-3237 www sg8 comiw
i
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